JICK D

. EHRHMH (Frame assemblies)

100%

W4-D Parts Manual

—. BEf&# 4 Bushing assemblies)

Wa-DZFAF- Mt

PO, 4ES#44 (Cloth plate assemblies)

INE
S Ref. No ?i{?i Re?%l’f;? o 2K Description Nﬁir
1 30122006 240052 ity plug 2
2 21022007 206590 ity plug 1
3 21012018 I E= g washer 1
4 20622019 MilE=) plug 1
5 30122008 MilE=) plug 1
6 P01001 AHA5X 13 pin 2
7 30122006 240052 pith= plug 4
8 HO1001 240001 ] ring 3
9 30112001 255002 JEh Y filter 3
10 30122008 208173 W plug 2
11 301530001 250117 WLSehR4T shoulder pin 4
12 30112002 250049 iR cover 1
13 s01002 7017 HEETMAX6. 5 screw 1
14 10126021 e il pin 2
15 30111001 206590 itk N oil level gauge 1
16 s01002 7017 HEETMAX6. 5 screw 1
17 30137001 250233 MR sticker 1
18 R03001 210679 kT 2.5%X4 pin 2
19 02003 P 10 washer 4
20 S05001 BEET M10X27.5 screw 4
21 001001 04[] 15X 2. 65 o ring 1
22 301511024 WG HERRAET screw 3
23 102001 7084 BRET MAX8 screw 5
24 30101005 250003 AR top cover (right) 1
25 30122003 250004 A A gasket 1
26 30122002 250020 TR gasket 1
27 30101004 250069 T top cover plate (left) 1
28 100905 Ml b4y chassis 1
29 100906 Wlse R casing under section 1
42 31122003 K&H card line piece 1
43 501002 WRET screw 1
44 302525 0 i I AR AR 2 A front coverasy 1

JFSRef. No /ﬁj‘]ﬁlﬁ g%‘ﬁi nEef' AR Description Nﬁ;ﬁzr
1 31003002 HIEHER sleeve 1
2 30103106 210297 iob 2 P sleeve 2
3 20103047 250141 EAE sleeve 2
4 30203004 250146 RS sleeve 1
5 30203005 251003 HHTE sleeve 1
6 30203024 250147 Fi B sleeve 1
7 30203025 250136 MR sleeve 1
8 20622019 i plug 1
9 30122039 i plug 1
10 30103105 IR R R bushing 3
11 30103021 250135 LEHRTEERA plug 1
12 30103010 THER bushing 1
13 30103019 e AT B A bushing 1
14 30221016 255020 i pipe 1
15 P03005 Y 4X8 pin 1
16 100906 250215-2 MLT machine frame 1

=. BHRHM (Cover assemblies)

INH]

FFSRef. No ;‘ai‘]tﬁ:f Refﬁﬁ? 1o E 3 Description Nﬁ;ﬁzr
1 s04060 7021 HEETM4 X 10 screw 9
2 303600 bR () arm cover (top) 1
3 30122005 it plug 1
4 20711055 bk 0il Sight Window 1
5 21022003 bR o ring 1
6 31022010 R A A The head gasket 1
7 207511007 24T screw 2
8 31112010 EF R4 S needle bar cover 1
9 31022006 WLk 72 o 2 1 o ring 1
10 13837002 ik plug 1
11 10122003 PiiE= plug 1
12 303599 Bk A% (B8 arm cover (rear) 1
13 301530002 7089 RIES 1) screw 1
14 31012042 Ik 7 B 2 AR glass plate 1
15 31012029 fak 2 shield 1
16 30111003 250257 AL eye guard 1
17 W01002 202875 g sticker 2
18 s01006 7009 HEETM3x4. 5 screw 2
19 20131063 E/ak 7N sticker 1
20 W03001 210307 WA washer 2
21 301520001 W24 screw 1
22 31012012 FURZE /RN threan takeup cover 1
23 W02004 303335 6 sticker 1
24 501060 7052 P ERARAET screw 8
25 s01011 HEETM5x10 screw 2
26 31101005 A ERAE A front cover 1
27 30209018 R block 1
28 s01006 7009 HE4TM3x4. 5 screw 2
29 501002 7017 HEETMAx6. 5 screw 2
30 30127001 250051 T flat spring 1
31 31101006 ArEEsE S arm cover 1
32 301520003 250014 T B 4% S UBAT pin 1
33 30128002 201191 S spring 3
34 501007 7023 12ETMAx13. 5 screw 2
35 30101063 Tl 25 4% 5 5 bracket 1
36 510006 4539 HEETM5x6 screw 2
37 301520002 250013 HT B 5% & HERAT screw 1
38 30122015 B R AR cushion 2
39 s01065 7079 HEETM5x6 screw 2
40 30112097 IsE /7 T TAR FE AR block 1
41 30112098 nsE i T IAR R AR A baseplate 1

18 30109006 251007 LR D bracket 1
19 $01004 7019 B2ET MAX 7.8 screw 3
20 30122018 240123 S 4R cushion rubber 1
21 30123014 202176 Mk 0il wick 1
22 30112009 206524 THERFE 0il wick retainer 1
23 30117001 BUE needle 3
24 502007 BEATM3 X 5 screw 1

N
R?f?\lo ;a?‘:q:N? Ref??a{ft% no aH Description Nﬁﬁr
1 s01003 7021 B2AT M4 X 12 screw 6
2 300137 250074-ASD L#Eas (BHED bed cover (right) 1
3 30115001 250071-91 HERR cover 1
4 300139 250052-BSD feEaE (BHEO bed cover (left) 1
5 s02001 7043 B24T M4X6 screw 1
6 301520004 ) 55 &5 PR AR AT screw 1
7 30128002 201191 P spring 2
8 s01005 7020 B2AT M4 X 10 screw 4
9 s10001 B2ATM3X4 screw 2
10 301520005 B IRET pin 1
11 30101112 % 4 cover 1
12 30101111 R side cover 1
13 300952 36 2H4F (W3 side coverassy 1
14 s01002 7017 B2ATM4X6. 5 screw 1
15 30127030 ] i K flat spring 1
16 30122015 A E R #cushion |cushion 1
17 30112095 A flat spring 1
Fi. FHi#M (Hook shaft assemblies)
N
R?f?\lo ;a?‘:q:N? Ref?:iﬁ?no R Description Nﬁﬁr
1 400068 250501B-91 T crankshaft assy 1
2 400060 2505009-92 TR connection assy 1
3 201520015 {7015 IBET M3.5X 13 screw 4
4 30104002 252008 Tl v crank 1
5 505002 4534 IBET M6X0. 75X screw 1
6 $12002 4545 B2AT M3X 4 screw 1
7 30103004 250506 3RS joint 1
8 $12003 4555 B24AT M6X 7 screw 1
9 $10029 4547 IB5T M6X0.75X5  |screw 11
10 3012400300 [250508-91 BRI bearing 1
11 30103006 250508 e bushing 1
12 30103008 250543 LATSS bushing 1
13 3012400400 P ESETII bearing 1
14 30125006 250511-1 TSR gear (lower) 1
15 30125005 250530 NGB L oY) small gear2 1
16 B01003 250504-91 ik 63047 bearing 1
17 301511004 (4019 L Y gAT screw 1
18 02001 202286 M5 gt washer 1
19 30108001 250514 R Rl cover 1
20 501004 7019 B2AT M4X 7.8 screw 2
21 30102066 250507 T shaft 1
22 001001 206837 O%UBE 15X 2. 65 o ring 1
23 30135002 206050C BBz timing belt 1
24 30126001 250525 R adjusting bar 1
25 30109001 201074 (84 guide 1
75 BB (Main shaft assemblies)
N
R?f?\lo ;a?‘:q:N? Ref?:iﬁ?no aH Description Nﬁﬁr
1 400307 250526B92 BT AR motion assy 1
2 510004 4592 B2ET M8X 1X12 screw 1
3 S01011 7028 B24T M5X 10 screw 2
5 S11001 7152 IB5T M6X0.75X6  |screw 1
6 30103015 250526 HhRE bushing 1
7 400065 250517A - wirh crankshaft 1
8 400061 253500-92 EFHM connection assy 1
9 201520015 7021 Wil I8 22 screw 4
10 30104006 253501A LA crank assy 1
11 S05002 4534 IEET M6X0. 75X screw 1
12 30103004 250506 e joint 1
13 $12003 4555 15T M6X0.75X7  |screw 3
14 $10029 4547 25T M6X0.75X5  |screw 9
15 30109003 250524 A balance weight 1
16 S10002 4514 H2AT M5X5 screw 2
17 3012400400 [250529-91 ES KV bushing 1
18 30103012 250529 HhRE bushing 1
19 30125002 250521 AR E PR gear (upper) 1
20 30103014 250528 HhRE bushing 1
21 3012400400 [250529-91 ES KV bearing 1
22 B01005 K 6203 bearing 2
23 30202004 Jei il shaft 1
24 31035002 T4 pulley 1
25 $12001 4556 R T RET M6 X8 |screw 1
26 S10009 4541 HEAT M6X 8 screw 1
27 505004 4501 B2ET M5X 14 screw 1
28 W01004 204585 [BESEEAY Y washer 1
+ . 5T (Needle bar assemblies)
INF] s
Ri‘?‘lo Il;a;Jtﬁ:Ngo‘ Ref?lfiﬁ.%no R Description Nﬁir
1 30102008 251000-91 AT needle bar 1
2 30102009 206061 LK needle bar pin 1
3 301511005  [5325 EF L IRET screw 1
4 30105005 206052 A link/needle bar 1
5 30128030 205097 Lol £ washer 1
6 B07001 240098 & 8X12X12 needle bearing 1
7 30102050 251010A FEF OBt eccentric pin 1
8 30109004 206063 [ARERIE S block 1
9 30109005 206062 LG guide block/needle 1
10 301511024 7082 TS RET screw 1
11 S01003 7021 HEAT MAX 12 screw 2
12 30127003 251009 BRI spring 1
13 30123002 179040-05 B felt 1
14 30134001 257518-56 356451 H needle holder 1
15 S10026 4554 HEAT M3X 3 screw 3
16 30115002 356414 needle plate 1
17 301517001 [5373-HC EARIRAET screw 2




+—. ZZEHE (Differential assemblies)
N
R?fio ;a?‘:q:N? Ref??a{ft% no aH Description Nﬁﬁr
1 30103032 252531 HE block 1
2 30109016 252532 X guide/block 1
3 30105012 252533 T lever 1
4 S05005 4531 B2AT M5X 12 screw 1
5 301520006 (5316 R ERIRET screw 1
6 30108004 240271 EEl:] ring 1
7 301811007  |35827 4 AT screw 1
8 301520001  [7066 R R[] 52 MR AT screw 1
9 30127005 252536 P spring 1
10 001005 240129 0P 7.5%X1.8 o ring 1
11 3011201100 |252539A91 Fe R A bracket 1
12 501004 7019 B2AT M4X 7.8 screw 5
13 30122021 240162 i ESE plug 1
14 3011201300 [252664-91 P2 lever assy 1
15 30112015 252538 RS scale plate 1
16 S01003 7021 B2AT M4 X 12 screw 2
17 30203019 240124 RRES spacer 2
18 20109005 210171 A B stopper 2
19 301S11008 2905 BT screw 2
20  [W01006 201185 i 4 washer 2
21 301516004 210167 R} nut 1
22 301830007 (5486 PR ET screw 1
23 30128014 211301 P washer 1
24 301511023 PHREIIRET (R screw 1
13

41 30103028 206566 ZHENE bushing 1
42 30129001 206565 PARREE]:] ring 1
43 30105010 206564 AR link/differental feed 1
44 30109015 251520 VR SEL bracket 1
45 501004 7019 HEET MAXT.8 screw 3
16 30102017 252526 RSl pin 1
47 30127004 240122 BT EE I spring 1
48 001004 206366 OIFE 4X1.8 o ring 1
49 30128032 204585 A washer 1
50 H05002 200555 14k 5 ring 1
51 30103029 206569 ZERNEMEE pin 1
52 S12005 4546 HEET MAX4 screw 1
53 3010401500 252527-91 ZEE AR A crank 1
54 501012 7031 HRET M2.5X4 screw 1
55 30102018 252510 L shaft 1
56 S10002 4514 24T M5X5 screw 1
57 30123008 207925 MEAT il LB B felt 2
58 30103030 240119 ZEATE R spacer 1
59 30126016 BT RE T H pin 1
60 30127026 BT EE T spring 1

J\. %%/ (Needle guard assemblies)
INH

FFSRet. No lﬁ‘a?‘fplf;‘ Ref??a{j:t% no aH Description Nﬁ;ﬁzr
1 B01001 K 60047 bearing 1
2 $10028 4539 H24T M5X6 screw 2
3 400062 255501-92 FERT LA connection assy 1
4 501039 7015 12T M4X 15 screw 2
5 301511024 7082 TG EIRET screw 1
6 30104007 306093 e crank 1
7 301512001 5084 AR RRAT screw 2
8 30126003 205495 it AR Y pin 1
9 30102011 251518 Tk shaft 1
10 30123001 206748 B felt 3
11 30123014 202176 S oil wick 1
12 30128008 240102 AR washer 1
13 HO05001 205061 418 10 ring 1
14 30122019 204052A bLES) o0il seal 1
15 30104009 251519 e lever assy 1
16 S05003 4500 IZETM5 X 10 screw 1
17 W02001 303067 M5 3k washer 1
18 501002 7017 B24T M4X6. 5 screw 1
19 30117002 257551B JEPERY needle guard (rear) 1
20 30117003 257553 EIEakIEE] needle guard (front) 1
21 $01012 7031 B2ET M2, 5X 4 screw 1
22 001001 0T JE15X 2. 65 oring 1
23 30110002 251517 O™ eccentric 1
24 30122017 FHEREREES) 0il seal 2

Ju~  BE-EMH ( Looper assemblies)

FFSRef. No /ﬁj‘]ﬁlﬁ é%})ﬁ? n‘;ef' B Description Nﬁ;ﬁzr
1 3011700900 257550-91 e looper 1
P 30104012 252007 LR looper holder assy 1
3 501004 7019 12T M4X 7.8 screw 1
4 505004 4501 25T M5 X 14 screw 1
5 W02001 303067 M5 g3k sring washer 1
6 501014 7085 25T M6X0.75X9. 6 screw 1
7 20622019 i o0il seal 1
8 30102014 252006 g ik shaft 1
9 30110005 252000 TR 0o eccentric assy 1
10 S10006 4539 H24T M5X6 screw 3
11 400063 252001-92 FERT LR connection assy 1
12 501039 7015 12T M4X 15 screw 2
13 30109007 252010 ST balance weight 1
14 501009 7011 12T M3X7.5 screw 2
15 30104010 252002 BEHEBIHE crank 1
16 30128008 240102 FELR 4 B washer 1
17 30102013 179399-05 AT pin 1
18 30128032 240062 Ea washer 1
19 N01004 4805 2R M5 nut 1
20 30102015 252003 FREHL K block pin 1
21 30128010 208028 G washer 1
22 30108002 208029 0o 324 Bl collar 1
23 301512001 5084 AR RRAET screw 1
24 N01001 4802 WERE M4 nut 2
25 30102012 252004 FELE shaft 1
2 HO05001 205061 4E 10 ring 1

+.  FEEA (Feed dog holder assemblies)

INFH]

R?fio lﬁ‘a;]‘fplf;‘ Ref?:iﬁ?no aH Description Nﬁ;ﬁzr
1 3011400700 257259-16F N EAT F A main feed dog assembly 1
2 30114001 356. 364i%EAT S main feed dog 1
3 301530003 5590 FEBIEAT A URET screw 2
4 400066 252500-91 TN EAT F LR A main feed bar assembly 1
5 30114002 356, 364Z A differntial feed dog 1
6 20123021 202175 b 0il wick 1
7 30103022 204129A £ bushing 1
8 S10006 4539 25T M5X6 screw 3
9 30102016 204128A A Lo iy eccentric pin 1
10 301512001 5084 HH AR AEET screw 1
11 30109008 205857 e block/feed bar guide 1
12 30128011 204439A Lo 2 washer 1
13 301517002 5317 O R AT screw 1
14 30109009 252504 VR SEL guide (right) 1
15 30103031 206571 ZHEER bushing 1
16 30109010 252507 e PR guide (left) 1
17 102003 7019 12K MAX T screw 2
18 30122020 206133 g Sk ) oilshield 2
19 30109011 252509 PIES ST cover 1
20 30109012 252508 EEV guide (lower) 1
21 S01005 7020 B2AT M4X 10 screw 2
22 B07002 206128 Bk 12X15X 10 needle bearing 1
23 30109013 252519 EEERGE S block 1
24 30108003 252520 R Rl washer 1
25 30104013 206562 FEENEATHE link/main feed 1
26 B07003 206125 B 17X21X 10 needle bearing 1
27 30103023 252521 Lol R eccentric 1
28 30103024 252522 AT 2 regulator 1
29 3010306500 252523-91 T AREN eccentric retainer 1
30 301530004 252516 AT ARIRAT screw 1
31 30128012 240125 TR £ spring 5
32 30103026 252525 fEE spacer 1
33 301516001 252543 LR 3b nut 1
34 S10002 4514 H2ET M5X5 screw 1
35 301530005 206120 Vg d ) screw 1
36 30103027 206119 ZHFHRE bushing 1
37 30109014 206563 LA B guide block 1
38 30128013 200098 oy washer 2
39 201516003 NO3 2R} nut 2
40 301530006 206123 FEB) I BRIEET screw 1

+—=. JEJHZM (Presser form assemblies)
INF]

R?fio ;a?‘:q:N? Ref?:iﬁ?no A Description Nﬁﬁr
1 310530002 253000-91 VTR EAT adjusting bar 1
2 301516005 253003 B nut 1
3 30227008 240252 HEH spring 1
4 30227009 240253 T AN spring 1
5 30202017 253026 T B E 5l presser bar 1
6 30104017 206139 JE LSk presser bar clamp 1
7 301511009 HRETMA X 12 screw 1
8 3010901700 253005-91 S HY R guide 1
9 S11025 7025 HEETMA X 20 screw 2
10 S01006 7009 HEETM3 X 4. 5 screw 1
11 3010206400 263008-91 i lever 1
12 30108006 192024 4 collar 1
13 301512001 5084 AR IRET screw 3
14 30112016 206157 FRJEEL SR HAR link 1
15 301S20007 5386 WRET screw 2
16 30127009 253010 YIRS spring 1
17 30108005 206156 ER1E] collar 1
18 30122023 biES] plug 1
19 30104019 206149 6 A bell crank(upper) 1
20 301511011 5187 6 AR ARET screw 1
21 30212018 253027 6 M REAR link 1
22 301520008 5184 TEREAIRET screw 2
23 30104020 206148 EERa iR bell crank(lower) 1
24 301S20013 002022-4 ¥ AR T T[] 2 04T screw 1
25 31002006 6 A shaft 1
26 31012060 REHRT lever 1
27 S01011 WRET screw 1
28 S01004 WRET screw 2
29 31012603 EREIR link 1
30 31012061 PRAS B link 1
31 S01004 WRET screw 2
32 3011601300 257461-56 3561 Il presser foot assy 1

3011601400 364 % i presser foot assy 1
33 301s11010 001170-3 FE IR0 5 R T screw 1
34 001006 240095 0% 8. 5X1.8 oring 1
35 3100201000 K4~ 1125 F4ZAF 4114 adjusting bar assembly 1
36 30122023 EaEayic] oil guard. 1
37 30112017 253028 AN ETA S finger guard 1
38 S01016 4549 BRETME X 17 screw 1
39 N01004 4805 B2 EIMS screw 1
40 S12003 JRETM6x%0.75%7 screw 1
41 301S20007 5386 WRET screw 2
42 31012072 hib pulling plate 1
43 31012032 AR clamp 1

T
+=. MB4#H (Needle feeding assemblies)
N
R?fio ;a?‘:q:N? Ref?:iﬁ?no 4 Description Nﬁﬁr

1 30117005 257565 A} spreader 1
2 30104022 254516 M40 lever/assy 1
3 S01005 7020 T2ET MAX 10 screw 1
4 S01017 7022 T2ET M4X 14 screw 1
5 30102023 254508 EEmIE] crankshaft 1
6 20108006 212039 EELE] collar 1
7 $10005 S071 PR IRETM3 X 3 screw 2
8 20123021 202176 BiHiEST 0il wick 1
9 30123008 207925 AN H LB felt 2
10 001008 233020 07l 9X1.8 o0 ring 1
11 30105013 254506 M3 2 A crank 1
12 S10029 4547 HEAT M6X0. 75X 5 screw 2
13 30126005 254507 MR B block 1
14 |30102024 254519 RS shaft 1
15 |30128015 206180 FRE)IE Rl E e washer 1
16 H05004 306671 R 12 ring 1
17 30110007 254501A L NE eccentric assy 1
18 S10002 4514 W24T M5X5 screw 2
19 400059 254511 M E connection 1
20 30104024 254503 M43 20 h A crank 1
21 S05002 4534 HEAT M6X0. 75X screw 1
22 30126006 254504 EFE screw 1
23 30128032 240062 e washer 1
24 N01004 4805 WARE M5 nut 1
25 30128018 18 washer 1
44 S01004 WRET screw 2
45 31012044 SRR Support plate 1
46 31012025 [ 5E Fr stator 1
47 S01002 7017 I2£TM4x6.5 screw 2
48 S01004 WRET screw 2
49 31031004 B chain 1
50 30119020 E17] cutter 1
51 3102200200 P Steel wire rope 1




+P. FALRE 4 (Thread loosing assemblies) +-t. W HH (Lubricatrion assemblies)
S Ref. No /Péajl‘jq:li é%],ﬁ:t% nEef' 2 Description Nﬁ;ﬁzr 17 (A8 R)e?fio %\a?‘:q:N? Ref?:iﬁ?no AR Description Nﬁﬁr
1 31013014 Atk Loose thread stand 1 1 30121012 255003 iy oil pipe 1
2 3102200200 FALRAN 225l 1 2 30123010 240136 T felt 1
3 31012048 AR Loose line board 1 ) 3 30123025 EHFF B felt 1
4 $04010 4] screw 2 e : 4 $10002 4514 HRET M5X5 screw 1
5 $01004 4] screw 4 h a5 5 30123009 255021 IS felt 1
6 31012044 LESE 1 @% 6 (301511024 TG IR T screw 1
7 31012025 AR 2248 TR Wire rope clamp 1 '. ) . 7 30127045 200136 EIR RS clamp 1
8 $01005 [0 screw 1 :i T e 8 S01004 255005 B2ET MAXT.8 screw 1
9 31013007 e Loose line board 1 % ; 9 30127060 BHRE 1
oo s gt . WS oy iy A q o 1
10 31013016 ll?ﬁ?iﬁfﬁ The cerarTllc tube thread 5 \$§$ 3 10 30112186 /H\Véif& supporting 1
11 30113007 LItk R thread guide 5 T 11 12921002 240135 4k Je e im tube 1
12 31013022 FALEAR Loose line board 1 S 12 20429001 202199 THE R clamp 8
13 30103041 206202 RS spacer 5 13 30112039 255006 e A 0il guard 1
14 |3011300400 254010A9U WAL (59 Ension g 3 14 [soro0z 7017 H2AT MAX6. 5 screw 2
15 3011300500 254010B9U LA (F tension spring assembly 1 15 3012101500 [255007-91 i A 4H o0il distributor 1
16 3011300600 254010C9U LA iR tension spring assembly(light) 1 16 N01001 4821 BERE M4 nut 1
17 301530010 001817-2A JLAE screw stud 1 17 30121022 240134 D4X DO tube 1
18 30128016 210319 SRSy tension disc 2 18 01001 303448 g 4 ring 1
19 30123027 FALR e felt 1 19 30121009 255010-91 iliikes 0il distributor 1
20 30111005 208450-UA IR RS cup 1 20 20122033 E 900 washer 6
21 30127011 301037 FE#H G spring(heavy) 3 21 30121022 240134 D4X DO tube 1
22 30111006 208448 LESIRTES ratchet 1 22 30136004 200136 WUk B Sk joint 1
23 301516006 208447-UA AR R} nut 1 23 301830013 200152 ot R AT joint screw 2
24 30127012 201086 FE® () spring(medium) 1 24 30136003 255035-91 e Sk pipe 1
25 30127013 201068 WE®R (3D spring(light) 1 25 301530012 255037 T IR screw 1
26 3101300700 201068 JeLk tension 1 26 30121022 240134 D4X DO tube 1
27 31009004 FALR block 1 27 30136001 200136 Tk joint 2
+F. FEM (Thread loosing assemblies) 28 |201S30004  |200152 i AT joint screw 1
Fe ATHE  (BEHS Ret. o Description Ee-4 AL HEEMH(0il punp assemblies)
Ref. No Part No Part. no Number B AR sl o Wi
1 501004 7019 HEETMAXT.8 screw 5 Ref.No | Part No | Ref. Part. no 2 Description Number
2 31013006 253505A Keid 2R thread take-up 1 1 3012000100 |255040-91 A 0il pump assy 1
3 S05004 4501 I24TM5X 14 screw 1 2 30102031 255024 RS shaft 1
4 W02001 303067 I washer 1 3 30120004 255025 FEhEe2 rotor 1
5 30101018 253504 i 2 lever 1 4 30120007 255026 FahEel rotor 1
6 20622019 biE=) plug 1 5 30120005 255027 NG rotor 2
T 7 301512001 5084 A AT screw 2 6 30120008 255028 IR R cover 1
e“' 8 30108005 240201 478 ring 1 7 301520011  |7105 THZEIRET screw 2
¥ ’:’ 9 30128008 e SE washer 1 8 S05006 7026 IRET M4 X 25 screw 2
-’"3’] i 10 31002001 253503 LR (D shaft 1 9 30125003 255019 MBS L worm wheel 1
11 30128019 204107 Hp washer 1 10 $10002 4514 IRET M5X 5 screw 2
12 W02002 201252 M4 washer 1 11 S05004 4501 12T M5X 14 screw 2
13 S05048 4527 IZ5TM4AX10 screw 1 12 301530014 T ARAT joint screw 1
14 501027 7009 12£TM3X6 screw 1 13 30101023 255000 it 0il reservoir 1
15 31013017 253507 LU thread guide 1 14 301511015  |5138B BT screw 1
16 31112009 gk thread support 1 15 20528014 202287A g washer 1
17 $01006 g7 screw 1 16 S05007 4504 2T M8X 20 screw 5
18 30128034 o washer 1 17 30122025 255001 TH B 2 4 o ring 1
19 31013005 IELRH thread guide 1 18 20136001 206233 T AR filter element 1
20 206530016 7170 25T screw 2 19 201530030 (210200 JEIH B Sk bracket/filter 1
21 $01004 7018 125TM4x7.8 screw 4 20 001010 206431 O%UfE 38.7X3.55 |o ring 1
22 31012045 U e e thread tension brackeat 1 21 300140 210201-SD JEIMAS cover 1
23 30112033 253511 B /N 2 thread guide 1 22 S01003 7021 BZET M4AX 12 screw 3
24 S10026 4554 12£TM3x3 screw 1 23 30131004 9A3002 FEn L filter seal 1
25 30112025 234561 SELRHL thread guide 1 24 30120002 T E R fixed plank 1
26 30127014 253517 R spring 1 25 30220001 WEA (D 0il pump Cup) 1
27 30112026 253593 JRZRR tension disc 1 26 30120006 HEE CF) 0il pump__(down) 1
28 301520009 OW09070-2 ALk g screw 1
29 $10001 4535 25T M3x4 screw 3 ¥,
30 30113012 253545 [iRipvE27:2 holder 1 \% +Ju. EEMEREE M (Silicon oil delice assemblies)
31 30113013 234521 SELAT thread guide 3 1 30101027 255013 LIRARESRIES needle cooler 1
32 30112027 253544 T A 5 thread guide 1 2 501027 7010 W24T M3 X6 screw 2
33 W01001 303448 M4 washer 1 3 30123012 255014 IR felt 1
34 S01006 7009 1247 M3x4.5 screw 2 4 30126009 210766 i pin 1
35 302516005 A R WA RE adjusting nut 1 6 5 30121021 240117 O5X O T tube 1
36 301530055 e adjusting screw 1 7 6 30127020 206115 E R bracket 1
37 30127016 137109 Je LR spring 1 7 501004 7019 W2ET MAXT.8 screw 1
38 20112033 137108 Stk thread retainer 2 8 |20123021 202175 Mk oil wick 1
39 30112032 253547 TEF BT 2k thread guide 1 9 20429001 202199 MERE (D clamp 2
40 31112008 253548 Tt thread guide 1 10 30101026 255015 TREM A silicone oil 1
41 31012018 pURCT thread guide 1 11 30122026 255016 FREM &S cap 1
42 30112029 253514 T 3oL 2 thread guide 1 12 S01005 7020 H2ET MAX 10 screw 1
43 31013011 253515 Uz thread guide 1 13 30111070 207066-UD rEm&E BED silicone oil 1
44 3111200800 Wi 2 2 thread guide 1 14 30112040 207067-UD Tk A cap 1
—I-‘fi“ j’]‘ﬁ&%ﬁl\%-‘;ﬂ}'ﬁ: (Outside cam assemb]_ies) 15 P03008 206781 4 2X6 pin 2
ARES SEMD L HE 18 S01001 24T MAX T screw 1 16 30123011 207068 TR felt 1
F#5Ref. No L4 Description > - —
Part No Ref. Part. no Number 19 30113016 juR27 thread guide 1 17 S01006 7009 W2ET M3X4.5 screw 2
1 30102065 Rk shaft 1 20 30213045 juR27 thread guide 1 18 W01001 303448 5 4 washer 1
2 103004 T4 12 ring 1 21 301530055 A RRET screw 1
3 B04017 #HA&60017 bracket 2 22 10128001 BRI felt 1
4 HO1011 418 28 ring 2 23 12928036 INJE LRI thread guide disc 2
5 30125004 UNGE i el small gearl 1 24 12927012 INJe LR B pretension spring 1
6 30122100 MES) plug 1 25 129530012 P37 351 tension nut 1
7 S10029 HEET M6X0.75X5 screw 4 26 L02001 W2ET MAXS8 screw 1
8 30135005 UNEE i small timing belt 1 27 30112230 I L& e bracket 1
9 $10002 WEET M5X 5 screw 2 28 30227031 KEH clamp 1
10 30103071 FT e EC AT thread takeup 1 29 504021 W2ET screw 2
11 201515003 EE(Elba) screw 2 30 207511020 W2ET M3 X4 screw 3
12 HO1016 PR 21 ring 1 31 30112233 Y thread guide 1
13 30103033 EERIES oil baffle set 1 32 30313019 TR ) thread guide (left) 1
14 30112231 Frekse bracket 1 33 30313020 oLk D thread guide (right) 1
15 B06004 A& 6801RS bracket 1 34 W03007 ] washer 2
16 30108011 EElEl washer 1 35 301520020 W2ET screw 1
17 30113045 juR27 thread guide 1




—+. 3 (Thread apool assemblies) - Eﬁ%mnm{ - —+=. 05%F#H (05 specific parts)
Rt no| ATHE BEJLE Ref. . Deserintion BE 23 W,?I . e 3 1 300471 250052 KEEG T bed cover 1
Part No Part. no P Number e (D 2 |400068 250501-91 Ty crankshaft assy 1
1 20131019 BE Rod Cap 1 = _T’\ 3 3012400300 i ESETHII bushing 1
2 20131001 ki Upper thread column 1 = — 4 30103003 250504 IR ES] bushing 1
3 |20131020 SR Screw 1 - : 5 [30109002  |250534 T balance weight 1
4 20131016 E32320 Thread spool tray bracket 1 6 S01009 HEAT M3X 7.5 screw 3
5 20131016 SR Thread spool tray bracket 1 7 $10006 4539 I2ET M5X6 screw 2
6 201516006 FLLI IR BE Thread guide hook nut 4 8 001001 07U 15X 2. 65 0 ring 1
7 20131018 SUEZ 2N Thread guide hook 5 9 S01001 7018 TRET MAXT screw 2
8 20131021 R RMRET Screw 2 10 30112045 250025-ME EIEEL font cover (small) 1
9 20131009 R Clamp plate 1 11 30112046 250026 SENLIR bracket 1
10 201516004 [EREs Nut 4 12 30126010 306920 AT pin 1
11 20131011 Sk Thread guide bar 1 13 S10002 4514 BRET M5X5 screw 1
12 30113019 itk Thread guide 4 14 30127001 250051 IS S flat spring 1
13 20131017 FEkLe Thread spool tray bracket 1 z | 2 15 S01002 7017 HEAT M4AX6.5 screw 2
14 20122049 By ek Plate dog link washer 2 ‘,-" fo lj \‘ 16 30122015 T ERBR A cushion 1
15 20128025 A E Lower washer 9 [OIEC ®» & @ 17 30102110 250027 HIF4HR b shaft 1
16 201516005 s} Nut 1 —t+H. 05EHEMH (05 specific parts) 18 [30112160  [250028 iR stopper 1
17 20131004 L 2E Thread spool tray bracket 1 = 19 30103160 B bushin 1
18 20128018 gl Washer 5 FF&Ref. No ;jf{;i Ref?ﬁ’lij‘aﬁ{:fL no 4 Description Nﬁﬁr 20 301520002 250013 BT L G PRI AT screw - 1
19 201516004 WERE Nut 4 1 30110009 255500 A eccentric assy 1 21 30128002 201191 13 ] spring 5
20 20131007 R A Spool tray 5 2 S10006 4539 B2ET M5X6 screw 2 22 S10006 4539 H2ET M5X 6 screw 2
21 20131010 2R Ak Spool tray cushing 5 3 400062 EFF A eccentric assy 1 23 W01002 E9a7 washer 1
22 20131006 2B 3THE Spool pin 5 4 S01008 B2ET M3.5X 13 screw 4 24 S10026 4554 BRET M3 X3 screw 1
23 20131008 2B ENE Spool Cushion 5 5 S01010 BZET M4AX 8 screw 1 25 11727007 S spring 1
24 20131004 FELRGE Thread spool tray bracket 1 6 30104007 R crank 1 26 301520003 (250014 AT 4% & HERAET pin 1
25 504050 B2ET M5X 15 Screw ) 7 301512001 BRET screw 2 27 S01011 7028 H24T M5X 10 screw 1
26 20131003 %= Bushing 1 8 30126003 Hh AR 84 pin 1 28 30101161 S arm cover (top) 1
27 N01030 R} Nut P 9 400063 2R B AT connection assy 1 29 301811020  |7074 HRET screw 2
28 20131022 HeamigsT Screw 9 10 S01008 B24T M3.5X13 screw 2 30 30112044 255517 e AR fabric guide 1
29 201516004 2R} Nut 4 11 30102038 255502 it A %t shaft 1 31 30101034 2500357 &% side cover assy 1
e ORaERERD 30 20131015 Sapm Threadspooltray bracket 1 12 30128008 240102 bakaeiikric] washer 1 32 301520005 B RRET pin 1
machine table mechanism ( put in accessory) 31 20131074 LRI Thread stand component 1 13 H05001 P 10 ring 1 33 300793 35 4 55 cover 1
14 30209009 ZEEN IR ER ball 1 34 [S10001 IEETM3 X 4 screw 2
15 30123014 bl 0il wick 1 35 S01005 7020 B2AT M4 X 10 screw 3
16 30123001 T felt 3 36 301520004 ) 55 &5 PR AH AT screw 1
17 30122019 i 0il seal 1
18 30104028 255503 R % AR lever assy 1
19 505004 B2AT M5X 14 screw 1
20 30112049 255504 EETI latch 1
21 S01006 7009 B24T M3X 4.5 screw 4
22 30123015 bl 0il wick 2
23 30102039 255505 EEa shaft 1
24 30123008 B felt 3
25 30101040 TR bracket assy 1
26 $12002 BRET M3 X4 screw 1
27 3010104000 TR A bracket assy 1
28 30103085 T needle bearing 2
29 30102040 255508-2 U1 B shaft 1
30 S05019 B24T M6X 16. 3 screw 2
31 30127022 306105 g spring 1
32 30108006 192024 EEl:] ring 1
33 209514008 00024-1 AT screw 1
—+= . DIEpMFE M (DI specific parts) 34 H05013 202522 [EL] ring 1
B AFRBE  |BEHE  Ref. o Description Hm 35 30128026 207045 9 washer ' 1
Ref. No Part No Part. no Number 36 30101037 255507-91 EJie upper knife holder 1
1 3103300100 PN 4% B AR IR FEATL electrical machine 1 37 512003 4547 HEET M6X0.75X5 screw 1
2 3103000500 [EEREArAER LT electrically controlled 1 38 30119001 306394 7] upper knife 1
3 20131063 PN washer 1 39 301811017 5109 b T 1] 2 R ET screw 1
4 207511026 AT piug 1 40 30101039 255509 AL lower knife holder 1
5 21111018 Mk ogo logo 1 41 301511025 7036 T HARIRAET screw 1
6 21228001 E washer 1 42 20619004 204161 ) lower knife 1
7 310517001 25T screw 2 43 30101038 255510 T IR lower knife clamp 1
s 8 3103000300 LEDJT LED light 1 44 S01011 7028 15T M5X 10 screw 1
9 S05004 HEATM5 X 10 screw 2 45 301830021 255513 AT HRAET screw 1
—+—. JHBFEAREM: (0i1 plate assemblies) 10 S05003 TZETM5 X 10 screw 1 46 30112051 255511 EEN guide 1
BE  |Afpe Part BEME i Description e 11 s05190 IEETM3x6 screw 1 47 30112050 255515 R4 bR chip guard 1
Ref. No No Ref. Part. no Number 12 505068 BEETM5 X 20 screw 1 Z+s5. 02 M (02 specific parts)
1 3010103200 9048 x%ﬂlf%%j (—%) screw (set) 1 13 505003 IEETM5 X 35 screw 1 S Ret. o AR P % Description P
2 20131028 206336 FEALE 2 I B nut 4 14 207511007 IEETM5 X 5. 5 screw 2 Part No Ref. Part. no Number
3 20131027 4512 FEM N 7S R IBET bolt 4 15 20711210 2 clip 2 1 303796 250033-SD AR G A front cover 1
4 20131029 206337 perlic washer 8 —+Pg. 05 (05 specific parts) 2 301520002 250013 i SR4E & FRIRAT screw 1
5 20131030 205764 lﬂm}ﬁ’% rubber cushion 4 pererNo| ATHE P £ Description e 3 301520003 250014 ﬁf?iéﬁé?@;’éﬂ screw 1
6 30122031 205467 TR A spacer 4 Part No Ref. Part. no Number 4 30128002 201191 PR spring 3
7 20131056 272 WAMAIT (5mm) allen key driver/5mm 1 1 30117002 3575518 SR ER Y needle guard (rear) 1 5 510002 TRET M5X5 screw 2
8 30112198 259000 AR rest board 2 2 30117007 251505-92 R SR lever assy 1 6 300130 250050-SD 4% & 4R B front cover (small) 1
9 301530018 7093 BEAT screw 4 3 S05003 4500 B24T M5X 10 bolt 1 7 S01011 7028 B24T M5X 10 screw 2
10 30122029 206338 H AL PR A rubber cushion 4 4 W02001 303067 HpE5 washer 1 8 30112061 206601A SRR fabric guard 1
11 30112041 206329 AL treadle chain guide 2 5 501002 7017 15T M4X6.5 screw 1 9 501065 7079 24T M5X 6 screw 4
12 [So01011 7027 IEE] M5X 10 screw 4 6 30102037 251503 L shaft 1 10 30112060 206439 4% 6 iR auxiliary plate/front 1 -
— ~ 7 [worozl Bt washer 1 11 [30112063 206460 Tk Bk washer 1 R P
24 weco Guarn sescramens WADST 2 8 H05013 202522 P46 ring 1 12 S01011 7028 B2ET M5 10 screw 2 <[L 4
9 400064 251504 e lever 1 13 3011206800 TSk 4l bracket assy 1
[ 10 S10002 4514 25T M5X 5 screw 1 14 30109019 201913 o3k ] 72 B bracket 1
‘,‘,ﬁ-::%) e 11 30101036 251500-91 P fh i bracket 1 15 301811021 5113 HRET screw 2 (‘
it 12 301511016 7081 AT screw 1 16 102009 24 M6X 10 bolt 1 o &
13 S01004 7019 H2ET MAX 7.8 screw 3 17 30112062 201914 oSk bracket 1 - ‘\‘(’1\
14 30117003 HIERIEE] needle guard (front) 1 18 30101063 250012 A B 5% G bracket 1 ,23;
15 S01012 HEAT M2.5X4 screw 1 19 3011101800 FLARULE bracket assy 1 o
16 30111013 306473-UA EElo waste chute top(C) 1 20 30111020 256-SA FER SRS bracket 1 @
17 301530019 4905 KIBET screw 7 21 30113023 255 TR guider post bar 1 )
< 18 30112048 306474A FEiR bracket 1 22 S04004 REE MAX 15 nut 4
= 19 30103046 ke bushing 1 23 301010500 Iy P LH A holder assy 2
20 3011101400 HEAL 15 i 2 14 waste chute assy 1 24 30111019 247-SA s tape disc 1 29 30101049 251-SA FLA bracket 1
21 30111014 205468-UA HEAL 12 i waste chute top(A) 1 25 30128029 270 Foar washer 1 30 301530020  |4913 KIRET screw 3
22 30111015 205469-UA HewHg waste chute top(B) 1 26 30103060 253 ot B tape disc bar 1 31 N01001 2 BEM4 nut
ey 23 |30128036 0 washer 1 27 30103061 250 LR tape disc bar 1
24 S01005 7020 B2ET M4X 10 screw 4 28 $09002 1448 B2 M6X 6 bolt 1 2017.7




—++. 05. 07L& (05. 07 specific parts)

32 7
v @
E 2
@ 3
'
e
-
®
23GB (L) 23BB (L)
< 2 &
) o ™ ®
e
o @ @
@ e
=+=. 23L& (23 specific parts)
iass AFMHES SEMS . HE
Ref. No Part No Ref. Part. no B Description Number
1 30126016 EFEE IR Al pin 1
2 30127026 BT EER spring 1
3 12928008 Ak washer 1
4 30101162 N5 7 5% cover 1
5 3010308900 YT 2B (KEHEE) |eccentric retainer 1
30103150 IEAT A A% regulator 1
6 30103100 oA CREFFE) |eccentric 1
7 B07043 K 19X 23X 10 needle bearing 1
8 30104060 ZFIEATAE OREFEE) |Link/main feed 1
9 30109025 JEPSRR guide (left) 1
10 30109026 EEY guide (lower) 1
11 30114028 XA A (356/364)  |main feed dog 1
12 30114029 ZEF (356/364)  |differntial feed 1
13 30115041 23GB&I MR (356) needle plate 1
30115042 23GBEIHR (364) needle plate 1
14 30114030 XA A (356/364)  |main feed dog 1
15 30114031 EHF (356/364) |differntial feed 1
16 30115045 2302BB4HR (356) needle plate 1
30115046 2302BB4HHR (364) needle plate 1
17 30102051 125 shaft 1
18 400308 EFFF AR motion assy 1

RS Ref. No ;&:;‘]Jﬁf Qﬂé‘f;i nI:ef. 2R Description Nﬁir
1 3010204100 306469A9S i reel stand assy 1
2 30103047 306468-SA TR bracket 1
3 30102042 306466-SA A rod 1
4 N02001 B2 RESM3/4 X 16 nut 1
5 30111008 383-SA [ bracket 1
6 S04003 B2ET M4 X 25 screw 1
7 N01005 2R M4 nut 4
3 504004 B2ET M4X 15 screw 3
9 30122027 386 ] rod cap 1
10 30102043 306464 AL E shaft 1
11 30103048 306463 i collar 2
12 S01068 BRET M4 X8 screw 2
13 30103064 306462 T4 0 reel guide 2
14 30111009 233-SA [i] 5 B bracket 1
15 30113020 306467 G = rod 1
16 301530022 4913 KIBET screw 3

—+/\. 05. 07 &M (05. 07 specific parts)

FFSRef. No ;&:;‘]Jﬁf gﬂéﬁi nI:ef. 2R Description Nﬁﬁr
1 300144 e 2 bracket assy 1
2 30103055 ES] bushing 2
3 30112058 e ERER bracket 1
4 301511020 255515 JE A RRET screw 2
5 300143 ey RS bracket 1
6 S05019 15T M6 X 16. 3 screw 4
7 3010305700 FEr e At roller assy 1
8 S10005 WE4ET M3 X3 screw 6
9 30103059 JearEe 11 rooler 1
10 30102045 et F shaft 1
11 30109018 255502 Jear e bracket 2
12 S10002 240102 25T M5X 5 screw 4
13 30102046 Jeatr KA shaft 1
14 30113021 Gt lace guide 1
15 30112059 T lever 1
16 S01027 BZAT M3X5 screw 2
17 301530027 PHATRRET screw 1
18 301516011 255503 TR RE nut 1
19 30127024 LR spring 1
20 30126013 255504 i shaft 1
21 H05002 7009 4P 5 ring 1
22 30112055 FEA R guide 1
23 30113022 255505 iR 2 lace guide 1
24 501002 IBET M4X6. 5 screw 2
25 301516010 IDAEREE:ES guide 2
26 301511018 BT screw 2
27 501004 IBET M4X 7.8 screw 2
28 30128028 Lo stopper 1
29 501004 255508-2 IBET M4X 7.8 screw 2
30 3011205600 Je iy B bracket assy 1
31 30128020 306105 Y spring 1
32 505048 192024 IBET M4X 10 screw 1
33 N01001 W00024-1 W2RE M4 nut 1
34 30105017 202522 Jeri EFT 1 lace guide 1
35 W01004 207045 #[E5 washer 2
36 30105018 255507-91 Jerti EFF 11 lace guide 1
37 301530025 4547 HIgET screw 2
38 30103044 255513 FE shaft 1
39 30128008 255511 TR LR A B washer 1
40 HO5001 255506 F4HE 10 ring 1

—+J. 21. 22FEFEME (21, 22 specific parts)

FFSRef.No| A f:SPart No Refig?a{j:f o #H Description Nﬁir
1 30102051 252004A e shaft 1
2 30122008 HiE o0il seal 1
3 30102050 251010A TEAT 0ok eccentric pin 1
4 30128030 205097 YR washer 1
5 502007 B24TM3 X 5 screw 1
6 400308 BT AR motion assy 1

=+. 03. 08EH#H (03. 08 specific parts)

INHI

FFSRet. No ;\a?gq:N? Refig?a{j:f no R Description Nﬁﬁr
1 301511024 T FEIRET screw 2
9 W01001 g4 washer 2
3 30112065 SRR 1 fabric guide 1
4 30112066 SRR 2 fabric guide 1
5 30109020 Ered(iEeal fabric guide 1
6 501036 BRET M3X3 screw 2
7 30109021 6 42 B3 fabric guide 1
8 W01009 5 washer 2
9 30112064 A2 bracket 1
10 [soro1l 25T M5X 10 screw 2

@
?‘) Iy
Pt In accesery
3

=+—. WANL R4 (WAN specific parts)

FFSRef. No ;‘}:;‘]J*PE Ref?fﬁ:t% o 2R Description Hr&ENumber
1 300953 hsEE & (BE) bed cover (left) 1
2 S01003 7021 IRET M4X 12 screw 2
3 S02001 7043 I2ET MAX6 screw 1
4 300952 35 ZH 1 (W53) side coverassy 1
5 30101111 ] 55 side cover 1
6 30101112 364 P8 cover 1
7 301520005 HHIBET pin 1
8 S01005 7020 I2ET M4X 10 screw 4
9 S10001 BEETM3 X 4 screw 2
10 30128002 201191 T spring 5
11 301520004 3555 R A5 ET screw 1
12 30127030 Wi 5 flat spring 1
13 30122015 T B B PR A cushion 1
14 $01002 7017 25T M4X6.5 screw 2
15 300951 NS IAR 2R front coverasy 1
16 30101063 T B 4% 65 R bracket 1
17 30101110 AITIHR front cover 1
18 301520003 (250014 AT B 4% 65 FRIBAET pin 1
19 501006 7009 25T M3X 4.5 screw 2
20 30209018 BT R RE TR block 1
21 30112097 JonsE w1 IAR FEAR block 1
22 501065 7079 25T M5X 6 screw 2
23 30112098 o H AR H AR ek baseplate 1
24 301520002 (250013 A 258 6 FRIRET screw 1
25 501007 7023 I2ET M4X 13.5 screw 2
26 30112095 IR flat spring 1
27 302525 e /T IAR AR 2 A front coverasy 1
28 300955 TR cover 1
29 302109 We machine frame 1

=+=. HHEEEH: (Accessories assemblies)

FFSRef. No ;‘}:;‘]J*PE Ref??gft% o 2R Description Hr&ENumber
1 20131037 WA RO oil container 1
2 20131038 ANHAE (DB oiler 1
3 20131039 Tk 0il funnel 1
4 30135004 R (AR EIR L AD leather belt 1
5 20131051 ST tweezers 1
6 30131007 WS FAR T (1. 5mm) allen key driver/l.5mm 1
7 20131046 W SAIRF (2mm) allen key driver/2mm 1
8 30131010 WAHARTF (2. 5mm) allen key driver/2.5mm 1
9 30131012 W AT (3mm) allen key driver/3mm 1
10 20131047 W SAIRF (4mm) allen key driver/4mm 1
11 20131056 W S AT (5mm) allen key driver/5mm 1
12 30131026 W S AT (6mm) allen key driver6mm 1
13 20731047 1IN screwdriver (large) 1
14 10131004 W T] (/) screwdriver (small) 1
15 $10005 IRET M3 X3 screw 3
16 20131044 WAMIRT (1.5mmE  |allen key driver/l.5mm 1
17 30131018 s (JEEIK. DIE chain 1
18 10131005 MLk dust cover 1
19 30117001 (ks needle 4
20 20136001 JEh AR filter element 1
21 30131005 PF (7Tmm—9mm) wrench/ (7mm—9mm) 1
29 30131006 PF (8mm—10mm) wrench/ (8mm—10mm) 1
93 3013001100 EIRPERIES (HIRE ) DI Special Part 1




4% WA-DRLAE G R A i A 15
FE|  WE

[ERMETTRET

ot thili ki,

oATRREE, B RITHERSHM, BRMSERRT
by, IRTLUEE.

oTumall the powerbefore lening the machine tible .

elnthe event of a power falure . be sure to tum off the power.

o heck thet the machine is soamely groundee.

3MKE M ®E Factory reset

1E PRI, KE-R 3R, S ) R,
4
4 ESH R I Parameter description

()4, 15, J6 () M4 B R

The panel shows “P”, press — for 3 seconds, the parameter will back to factory

setting.

5. 485 R % Error code description

£i | 0086-0576-88177782 88177774

{5 © 0086-0576-88177787

SAMISRGEIE : 400-8876858

nttp://www.chinajack com

AHIEEYN , BTAMER, A,

{ikimh (3)Knot the preset thread and the thread being used to- Instructions of W/ -[) Interlock sewing machine panel operation X% Solutions
FLoL i DFE AR DRIAITHY. " - achine. 4 4 s ; E—— —
’ l E‘.”fﬁﬁﬂgf,;g;f*gfﬁ“ﬁ;‘w}*‘m e M RAETALT 115k ] S 2 AN, 2OAEIET e, ff;:,':sf e M T T A 3 G PR R Y DB R T P 2 YT, S — D e, fror | Reasons
e AT HMEHLE. TUARERABASIERAICH SPED o COWN e brickel afler tireading. Bope B . o cade:
, BB F L. HUERLA thread take-up cames back. A SR SR R R M R, . PR (B 1D
I ¥ X ¥ | Aci s the foot FWING HINE pike VGIHEE) 1 B SR e by FEFEHmE R 1.
usting the presser pressure SEWING MACHINEOIL] (ISORE SVG2HEE)D . (5)Needle tread  Trim the knots off neatly before pass- . y . i y W ER BN LR E e T oh A
. - . . In P interface, the first tube display “P”, the second tube display shows the current y i 5
Loosen adpsting (1) mut and fum adpsting scrow(2) o adpet the Lubrication ing through the eve of the needle to thread. =2t o . T R IR AR ER e, AT
- should be s ok ; ientio : _ ) ) . needle position, picture 1 shows the upper and lower needle position. st A ] :
1 R presser fool pressu beaslightasp vatrbe sufficiy Aflerfillng the il pon, theoil lovel shoudtie /7 (6)Looper thread , Top cover thread Trim the knots BTN, B AR LT, ST
| | h % obiaintle proper stiich formation betsween (H) and (Ljfincs off neatly afier passing through the eve of the looper. — HLEE 75 i Y 7 R
c Lkt :7 o
ﬁ@;‘_‘;rm.‘:d leved reachesorgoes T EEELEE, BERTSEERETES. . ‘ El Motor stuck The motor run out of load capacity, please reduce the
W (L) ne. . . . . == load capacity for the motor and then restart the
Note: Use Jack desigrated oil [HIGH Be sure to thread the machine correctly by referring to ‘ . ‘ Motor:
}m {ﬁ _gﬁ :I:E SEWING MACHINE CILJ(1SO VG22) the threading diagran. A . . Please.check if the plug of motor loose or drop;
H 1A LIRS RET ; ; Gali y
AR ﬁﬁ ﬂ Please check if the sewing material is too heavy;
R A F L SIS EAH SR, PR, T @ Please check if the machine needs lubrication.
PLEASE DOVN LOAD THE MANUAL AND SPARE PARTS FROM THE FOLLOWING WEBSITE. SRR DR T T AR L, RASRNRRE, R
i s T T : i AR ;
CRRICA Elaed bk CiRDaeacE sax 0 CAERTOE am Chasdll CEECE. Thread tension B1 E. FEHERRE - saware HUBL G B ke, i 004 5 3045 HEHL: Motor used
POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE o o s . i Suireurent iR i _ A
EN SITIO WEB: m‘;&,m e koch(3) knob(1op LEERIEH Modify speed too much, Restart machine after several minutes, then
Rnd locpe . ’ Sy o ' lease check if the fabric much too heavy.
L s o o . ( cnmoor ey FERGHL P T+ RN H -, RN, Her BRI 100RPM K zm R REERAE B F“;; yIpTOaT
JMNACHMX gacTell) co caeayromero £ " . o o X s - i " y T MRy ] 78
http://download. china jack. con 2 HSHREE#h {EIEHE 1), #-HEALERL 100RPM CEULERE 1), Wi+ (-8 A sepi i S HIA
ESIRRE: 08/T2380-2013 ERhtEET h?gﬁ‘ﬁi@ﬁt&ﬁﬂ}g ii@ﬁ?ﬁllk:r—‘_lt!tﬂ!; A GRED, LR R 3 B, HENRERE R B, R BRI | W RE (RG-89 3s ARFD:
& = it SRR ALEEERER. RGERBAUNION i E3 Parameter save | # I E M E ) R EE WA MO, BUUKA
Standard code of the products: QB/T2380-2013 LNERMINTHREDRE, BETHILETERETET CARBIDE (#8) SIUCCLAK10] A (2%, 3§HH)  Threadi # P S ik 5 4 5
; poe 4 ) - ng diagram abnormal ZE4 A R . Restart machine after several minutes or
), TR RRED. i o o g upm - ;
Z'E ﬁ%?ﬂm : . : . Filling the HR device with slicon il 0 R ERMEANE, R ABARSE. GESNRSE The panel shows “P”. Then press + or - to adjust speed up and down, short-press reset machine(press ~3s ); If the problem
ox mEwinG MaCHINE Adjusting the diff. feed ratio Fill the device with oil before it is too low in osder o prevent nocdle Firoken lmes{ A For more strtchable tread + or - to adjust speed up 100RPM and down 100RPM, long-press + (-) speed rapidly unsolved, please contact dealers.
Ja ™ . o srd b y . ShER e ] i 2 ). 3% e B AR E 4Lz
HTTPIWWW.CHINAJACK COM Lioosen mut(and move the kever up(2) and down 1o clbéain the cortect thicad breabage and fbric arge: ) D SIRECKANEEID, MBIUARRIIC, RIBLCREIAD up (down). After 3 seconds, the parameter saved and the panel back to the “P”, %ﬂléa &5 mqﬁé%ﬁmﬁ’ﬂ%&ﬁ AL TS, HIRRA
differenial feod ratio then tighten ru (1), Note:Use recommended sillicon il [UNION CARBIDE CORPO- 1P topcover thread is oo looseuse broken line(3)11 he lop aover £ S Hall of the | ZRJE 7545 W2k, il 2 7731 th 2 # 25 7 . Please check
RATION]UCCLAN10) thecad is sl oo oo afier thecaud with broken inaf Bl broken(C) 1 he 2 f#4HrfEK Needle Position Adjust motor with if the 10core line connect well or not, please check if
.‘ l’;t;\x%;i i E0lightse: 'hmlllui’;%d 16 P RE T, irB2 3 BARKATF, ATV L R, problem the connect line of hall is well or not.
al R AT AT A o B L AR . ER Se e
For mon: sreicuble thed For bess reichubie thiead The panel shows “P”, press +for 3 seconds, then set the position up or down. ENRES R 1:2??,}35{ LR THER AR WAk PR
@), P R SR 4 EH L. )
e " i ® || o SR BTl T
2 al H e PR o). (1 ]} N 5] WA i
SEHLRAE Froken lines(Filiorn bl thnad 5 ZY5E Y parameter rgig.e D:Eul D%s?if;ifn signal signal and the down needle position signal is working.
SHAHAME, LHEARER T RENE. NO. 4 TR A BB A B WAL R, R AR
; 5 VAR R SRR, il 75 IEH . To check if the presser foot
8 FHRHCERTETS el S 16 P YU, e P —A1a 8 35, W AEOR BRI, FHERF E6 Speed governor | back to the correct position or not , to check if the
A ﬁg’ﬁm fﬁ"ﬁmIE H‘HI.“ BT, ‘T:E_ﬁ%'ﬁ‘ W IR ;t?;;llng?d]ﬂ‘;mﬂm x N The panel shows “P”, press +and — for 3 seconds, inter engineers interface, and it abnormal safety switch button is damaged or not, the outlet is
HFMIMASEHRE, ROFEHEHHESE. 8 Schematic diagram to the machine table e SEARELIERVER, DI, £k o I\ P shows “F" abnormal or not.

5 Ml “ AOERARENRE. FRENS. . SEHCEN W = : TR T B T s U T TR R T
REARIESE, REGHOTH. WS TEEGARNNT FHNENBEDLZ BT, () INERERAPIRAR, FTFFANE (34 . LT R 0: K off EA: S i
siffphRERSAORMAE, THOMATER, BE8e refirring the disgram () HRET SRR, K Coisn 0-3 2 o . MR | e G ida By T
Fatt), BRI T RRPRETER. Adjusiing the siitch length (3) ST A5 S48 T S — 2. LED light adjustment 1~3: FHE 13 level 173 LA Lﬁb%ﬁ%ﬁ CHTH /AL R HI R 2 e 5 A % 100
.:m&mmn, NS S LR TR B ST ) : . @ TSR, W B i, 51 500 I £7 e (_Zurreﬂl HLAE). Please check whether the circuit board is
SEATNR. While pressing the push buttonturn the handwheel to 2T AT HELI PR et v detection and clean;

ST TIEEE . 1270, SARWEHPELE, iRXHRRR seck the position at which the push button goes further G teR ﬁifﬁ’.ﬁ?ﬁﬂliﬂi.ﬁ?. ﬁ’?-_"*m”‘ TR, . L Limited sewing speed 05-55 50 | Decline by 500rpm every circuit fault Please check whether the power voltage is normal;
Tk, FRIEOMEE AT, FHARSINTE T2 int the depth.Then keeping the button pressed tum the ;ﬂgg{: LEMREBMAREITRE, AAINFE time Plesss wait after restarting the powes or resetiplese
SIER, TR t‘:::‘:ﬁt;l]ri;ﬁ: I:’g,::ﬂﬁ: scl::;[z::;s :;g:::i"%r:r 5 ki carefully check each function of the power board).
tiprs 5 o ? i Threading M : = 0-1 1 0: KM off  1: FFd on WG G, AR RS ER: Y
the differential feed ratio has been changed 3 : Switch of needle position sty R B VIR AR
/A OBSERVE THESE SAFETY PRECAUTIONS (1)Open the eye guard and three covers : - — - - EA Eﬁﬁﬁ FAME W% . Please cut off the power and
ThoughWe takestl > proch ing mchi d .t ., (2)Take up the bracket. * H | {RARA A Dormancy time 0-6 3 0: JMl off  unit: 10min e restart;Please check whether the supply voltage is
devices , operstors shoudd follow these basic safetyrules . i ok WOEE R R T ) I;PI try t tore factory default:
. oty e ) BB R B Speed ) : normal;Please try to restore factory defaults.
;F:_E:t;:lmtﬁ . do not remove sifety devioss or parts whike ;imuﬁmmﬁ. SRS, AT LS, TR R R AR, V| display 0= 0 | 0:XH off  1:5FH on SEEPU EE, #ﬁﬁ{ﬁ%%lﬁ%ésﬁu%, MR,
. . ! " X o 0 g Mot B B {T—iR JACKREMaE LA KA B . T 1 {5t H L B B W S T WL AR (B
Do ot leswve tooks or ot nccessary objects on the nachine table i [Ep ik el WAt i : = R LI .
\.\iilclnn;u:;;nm:di:m 5 . S L Cleaning and replace the oil filter RN, 8- AN, #.ﬁmj w7 . Eb g?i:tieiﬁ JE: 220V). Immediately cut off the power, and check
w Abtgs fomoff e power, iy hetichins od e ke e Replacing the needie - . G The panel shows “P”, press— for 3 seconds, inter monitoring parameter, and it shows i it whether the supply voltage is too high, if yes,please
thatthe ki docs not munby pressine the pockal before porforming 1.Check the needke camefiilly to see that the scarf s numed so the rerof” alheckand replnce;the ofl fillee bvery AR mocrifl, o G OVETYOTBE | adjust the rated voltage, then start to work(rated
= = 2 5 N e s PR i M iy R oy #Check and replace every 6 months ! P ¢
any mainienance, suchas checking , repairing , cleaning,, eic. the machine. gu voltage:220v).
2 ; . y 1 - —— . v TS regrET
2 insert the needle i the proper depth . and fision seourely. nw é @ . - R o ) R4 X 100=52 R4 EE the showing number i BT R e R A A T A S RO RS A (O
EE ) =000 Eﬁ f 1| SEMIEE  Real-time Speed multiples by 100 equal toyghe real speed. R FFAMAS A R S TR AR ). N;an the voltage abnormal,
EC System lease check if the voltage is ndfral or not; Means waitin
5 e F oK! NO! OK! NO! Y P! 3 3 g
gzﬁsﬁﬁzgmwmggm I | | l 356 a7 3-3.2 a8 55,3 i 6.2 0,812 3.4 under-voltage for the power, and need to restart again or recover to the
st o ’ - | [ Wd-01GB/02BB/05CE = L+ — = Th S . factory reset.
, IXRREREA. INEEHERGE, MEIRminD, §E Fahdsm M | lubricati d M a6t s e sk i i s aag s PRES I 1y & Real-time | iR [1%L X 10=5FRI)% the showing number
SIS TR, = anual lubrication i/ | e Power multiples by 10 equal to the real power.
" b Wi-2388 156 a7 13,2 a8 55,3 17 5.2 0.8-1.2 354
;i Fahthim R MO RN GRS, WY E i : & )
Cation TR, it~ ‘ * g © SR B X 10=E bR K the showin
A chacholorkecps onnurmingfora whie by inciaaleriimig gy e - ABRER) (HIGH SPEED SEWING @ Mamimy ] v | M i B 30 N he | aebd [ e i | SR bpnhiege | nunbermunpie by 10 ey s the e AREIRNBIRAT
?{i‘;ﬂ‘:{% Hﬂﬂs ‘tni;fl’fl};‘:]‘:'::uﬁﬂ’f;‘" l;ﬂmlﬂ“ o ‘;: MACHINE OILYISORE 5 VG224 ). = i d5e i ve voltage.
7 » ! v K 47
pociedy Kecping nstppingonilepebd®) wnilthemochine o 5 o3 e il by b whenthe mackie iswsed it AL 0 7% 3 42 N S0 U 1 TR RO 05 85 0 TR Display i
comes o a siopafierivaming off power suddenly . it 3 * 3 5 . = e oon : L oy - R Gy f 4 AT S A
fist time or s been lefl unused for some time. HAMER, RERRAR—TAEER—R. #E, £ P x R | AR J4 | FiHIE Historical Voltage | the historical lowest input voltage and highest EHEREENE
o Note: Utifice[HIGH SPEED SEWING MACHINE OIL| oMAER—R. input voltage.
== recomendado por (150 VG22) z ; | ) - -
| Replaciay ol 156 8.5 5.2-3.5 X 55,3 17 5.2 0.8°1.0 10.8 15 [ 2R U Historical | S kifify 5 AHHAUM Display historical
Replace the oil one month after the frist use and every We-010H/02BR /0808 Error error code(only show the latest 5 ). AT SHERIEIERTRS
mimﬂmﬁﬁ; six months thereafter. 364 8 1 2,831 &5 553 17 %4 0812 30,8 P4 : 318000
Cleaning the oil eirculation e | ORI M X 100= S5 FRBS ] (Hour ) the HEES
Wi-2388 s B 1 2,831 55 56,3 o] &2 | Leg | 308 16 i;::g 1;:251 ClmGtative showing number multiples by 10 equal to the £33 : 0086-0576-88177788 BETT7789
Wi-236B(L) 256 81 2,831 &5 5.3 17 5.2 0.81.2 30.8 real time(hour). ¥ : 0086-0576-88177758 .
SIEEFFEHIM AR, SN, RS bl

L L

WEATARRE S

www.chinajack.com

2017.7




	最新W4-D说明书1
	最新W4-D说明书2
	最新W4-D说明书3
	最新W4-D说明书4
	最新W4-D说明书5
	最新W4-D说明书6

